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3. Maximum Conducted Output Power

Test Report Number: BTF230810R00503

3.1 Power
3.1.1 Test Result
X Frequency Maximum Peak Conducted Output Power (dBm) .
dode Type (MHz) ANTL Limit vereit
2412 15.51 <=30 Pass
802.11b SISO 2437 15.44 <=30 Pass
2462 16.22 <=30 Pass
2412 19.82 <=30 Pass
802.11g SISO 2437 20.08 <=30 Pass
2462 20.43 <=30 Pass
2412 18.76 <=30 Pass
8(%_%;] SISO 2437 19.97 <=30 Pass
2462 20.43 <=30 Pass
2422 16.45 <=30 Pass
Ezgﬁé? SISO 2437 19.41 <=30 Pass
2452 19.82 <=30 Pass
Notel: Antenna Gain: Antl: 1.09dBi;
4. Maximum Power Spectral Density
4.1 PSD
4.1.1 Test Result
TX Frequency Maximum PSD (dBm/3kHz) !
e Type (MHz) ANT1 Limit Verdigh
2412 -9.71 <=8 Pass
802.11b SISO 2437 -15.62 <=8 Pass
2462 -14.87 <=8 Pass
2412 -15.55 <=8 Pass
802.11g SISO 2437 -14.65 <=8 Pass
2462 -14.14 <=8 Pass
2412 -16.16 <=8 Pass
Ez(rﬁzlé;] SISO 2437 -14.99 <=8 Pass
2462 -14.66 <=8 Pass
2422 -20.12 <=8 Pass
Eéngié)n SISO 2437 -16.06 <=8 Pass
2452 -17.27 <=8 Pass

Notel: Antenna Gain: Antl: 1.09dBi;
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LAB

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Ref
5.1.1 Test Result
Mode Tl;(e Fr?'\(lel{'le;cy ANT Level (zgsgf)erence
2412 1 4.38
802.11b SISO 2437 1 2905
2462 1 3.79
2412 1 -0.79
802.11g SISO 2437 1 -0.73
2462 1 -0.53
2412 1 -2.07
= ]
2462 1 -0.42
2422 1 -7.48
?E%ié)n SISO 2437 1 -4.67
2452 il -4.09
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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5.1.2 Test Graph
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5.2 CSE
5.2.1 Test Result
TX Frequenc Level of Reference Limit ;
Mode Type (I\q/IHz) y ANT (dBm) (dBm) Verdict
2412 1 4,38 -15.62 Pass
802.11b SISO 2437 1 4.38 -15.62 Pass
2462 1 4.38 -15.62 Pass
2412 1 -0.53 -20.53 Pass
802.11g SISO 2437 1 -0.53 -20.53 Pass
2462 1 -0.53 -20.53 Pass
2412 1 -0.42 -20.42 Pass
S(a%r;'é;] SISO 2437 1 -0.42 -20.42 Pass
2462 i -0.42 -20.42 Pass
2422 1 -4.09 -24.09 Pass
S(ﬁ?ié? SISO 2437 1 2.09 -24.09 Pass
2452 1 -4.09 -24.09 Pass
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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5.2.2 Test Graph
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6. Form731
6.1 Form731
6.1.1 Test Result

Test Report Number: BTF230810R00503

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2412

2462

0.1104

20.43

2422

2452

0.0959

19.82
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